Lofrans’< MAINTENANCE KIT

THE ORIGINAL WINDLASS far-XU
|
Code: 72036
Spare Parts Included:
Code Description Quantity
210 Key - 6x6x15 1
215 O Ring - 2068 1
223 Circlip - 18 DIN 471 1
224 Key - 6x6x45 1
226 Washer for M8 screw 5
227 Nut - M8 4
229 Nut - M5 2
230 Spring washer for M5 screw 2
231 Washer for M5 screw 2
232 Key 4x4x15 1
241 Nylon washer for M8 screw 2
242A Cap nut M8 1
247 Hex hd screw M8x60 4
270 Hex hd screw M8x65 1

www.lofrans.com



